



中国认可  
国际互认  
检测  
TESTING  
CNAS L0106

# TEST REPORT

No: WT25A80008



Entrusted by:

EXPOCASA S.A.S

Sample Name:

DOGE MATT

Type/Model:

600mm×600mm×10mm

Test Type:

Entrusted testing



China Testing & Certification International Group Shaanxi Co., Ltd.  
National Quality Inspection and Testing Center of Building and Sanitary Ceramics

**China Testing & Certification International Group Shaanxi Co., Ltd.**  
**National Quality Inspection and Testing Center of Building and Sanitary Ceramics**  
**TEST REPORT**

No: WT25A80008

Page 1 of 2

Sample name	DOGE MATT	Test type	Entrusted testing
Entrusted by	EXPOCASA S.A.S	Brand	/
Entrusting unit address	Via C,Cerato, 14-35122 Padova, Italy	Telephone number	/
Manufacturer	/	Grade	High-class
Type/Model	600mm×600mm×10mm	Production date / Batch	/
Sample state	Meet the inspection requirements	Date of sample arrival	2025-06-17
Sample quantity	21 pieces	Test date	2025-06-17~2025-06-25
Testing reference	The test basis for each item is detailed on the data page.		
Judgement reference	GB/T 4100-2015 Ceramic tile		
Testing item	See page 2		
Conclusion	<p>The tested items compliance technical requirements of Annex G of GB/T 4100-2015. The test results on page 2.</p> <p style="text-align: right;"><b>Approving date: 2025-06-25</b> (Special seal for testing)</p>		
Notes:	<p>1. Testing location: Project No. 16: No. 2751, Fengdong Avenue, Fengdong New City, Xixian New Area, Shaanxi Province, China; Other projects: Room 103, Building 13, North Garden of Liandong Yougu, East Second Zone, Jiansha Road, Danzao, Nanhai District, Foshan, Guangdong, China.</p> <p>2. N/A means not applicable.</p> <p>3. Sample description: Nominal size: 600mm×600mm×10mm , Work size: 600mm×600mm×10mm , B Ia, For wall and floor, Glazed, Even.</p> <p>4. This is only translated English test report. If have any questions, please refer to Chinese test report.</p>		

Approved by:

Examined by:

Composed by:

Inspection unit address: No. 2751, Fengdong Avenue, Fengdong New City, Xixian New Area, Shaanxi Province, China  
 Telephone number: 029-68225880  
 Zip code: 710116

**China Testing & Certification International Group Shaanxi Co., Ltd.**  
**National Quality Inspection and Testing Center of Building and Sanitary Ceramics**  
**TEST REPORT**

No: **WT25A80008**

Page 2 of 2

No.	Test item		Requirements of standard	Test result	Individual conclusion	Test reference
1	Length		±0.6%, ±2.0mm	-0.06%~-0.01% -0.68mm~-0.12mm	Pass	GB/T 3810.2-2016
2	Width		±0.6%, ±2.0mm	-0.10%~-0.03% -0.59mm~-0.17mm	Pass	GB/T 3810.2-2016
3	Thickness		≤13.5mm	10.0mm	Pass	/
4	Thickness deviation		±5%, ±0.5mm	+1.90%~+3.10% +0.19mm~+0.31mm	Pass	GB/T 3810.2-2016
5	Straightness of sides		±0.5%, ±1.5mm	-0.02%~-0.01% -0.15mm~-0.05mm	Pass	GB/T 3810.2-2016
6	Rectangularity		±0.5%, ±2.0mm	-0.02%~+0.01% -0.22mm~+0.06mm	Pass	GB/T 3810.2-2016
7	Surface flatness		±2.0mm	-0.27mm~-0.17mm	Pass	GB/T 3810.2-2016
8	Surface quality		Observed from 1.0m, at least 95% of the main area is no visible defects.	No visible defects	Pass	GB/T 3810.2-2016
9	Water absorption (%)		Average: E≤0.5 Individual: E≤0.6	Average: 0.06 Individual: 0.05~0.07	Pass	GB/T 3810.3-2016
10	Breaking strength (N) <sup>1)</sup>		Thickness≥7.5mm, ≥1300 Thickness<7.5mm, ≥700	Average: 2047	Pass	GB/T 3810.4-2016
11	Modulus of rupture (MPa) <sup>1)</sup>		Average: ≥35 Individual: ≥32	Average: 43 Minimum: 41	Pass	GB/T 3810.4-2016
12	Abrasion resistance	Unglazed (mm <sup>3</sup> )	Individual: ≤175	N/A	N/A	GB/T 3810.6-2016
		Glazed	Report the result of test	4 Class ( 2100 Cycles )		GB/T 3810.7-2016
13	Crazing resistance		No crazing on glazed surface	No crazing on glazed surface	Pass	GB/T 3810.11-2016
14	Coefficient of static friction		Individual: ≥0.50	Dry minimum: 0.67	Pass	GB/T 4100-2015 Annex M
15	Resistance to staining	Glazed	Minimum 3 Class	5 Class	Pass	GB/T 3810.14-2016
		Unglazed	Report the result of test	N/A		
16	Resistance to chemicals (Class)	Household chemicals and swimming pool salts	Glazed: Minimum GB Unglazed: Minimum UB	GA	Pass	GB/T 3810.13-2016
		Low concentration acids & alkalis	Report the result of test	---		
		High concentration acids & alkalis	Report the result of test	---		
(Blank)						
Notes: /						

Inspection unit address: No. 2751, Fengdong Avenue, Fengdong New City, Xixian New Area, Shaanxi Province, China  
 Telephone number: 029-68225880 Zip code: 710116

# 说 明

## Notice

1. 本报告无本实验室“检测专用章”和骑缝章无效。

This test report is invalid without the seal.

2. 本报告无“编制、审核、批准”签字无效。

This test report is invalid without the signatures of the related persons.

3. 本报告涂改、部分复印无效。

This test report is invalid if erased, altered or copied partially.

4. 对本报告若有异议，应于收到报告之日起十五日内向本实验室提出，逾期恕不受理。

Any doubt should inform us within 15 days after receiving the test report.

5. 委托人对其提供的检验检测样品和委托信息的代表性与真实性负责。检验检测结果仅证明收到的样品所检测项目的符合性情况。

The test samples and commission information are provided and responsible by the applicant. Test results prove the items conformity of the samples only.

6. 本报告采用防伪纸张，复印后应带有网格底纹，数据页背面的编号为随机编号，与报告内容无关。

This test report is printed on anti-counterfeiting paper. Its copy should have grid shading. The numbers on the back of the data sheet are random numbers not related with the report.



---

### 本实验室联系方式：

地 址：陕西省西咸新区沣东新城沣东大道2751号

业务联系：4006030606（029）68225880

报告查询：（029）68225839 / ctcreportinquiry@126.com

邮 编：710116